


 



CITY OF ST. CHARLES 

MAIN WASTEWATER TREATMENT FACILITY 

TABLE OF CONTENTS 

 

 

 

 

i 

TABLE OF CONTENTS 

SECTION PAGE 

EXECUTIVE SUMMARY ............................................................................................................. 1 

1. INTRODUCTION AND BACKGROUND ............................................................................. 1-1 

1.1 General Background ............................................................................................ 1-1 

1.2 Study Purpose and Scope ..................................................................................... 1-1 

1.2.1 Facility Plan Report ................................................................................. 1-2 
[...]
Institute.  It is recommended that the discharge force main be fitted with pressure gages to ensure 

that the pumps are operating within the safe operating range of the manufacturer’s pump curve.   

Table 4-29 | Kingswood Lift Station – Pump Drawdown Test Results 

 

  

Pump Rated Capacity 
Test Flow Rate 

(gpm) 
Tolerance 

No. 1 400gpm @ 50’ TDH 501 25% 

No. 2 400gpm @ 50' TDH 502 26% 



CITY OF ST. CHARLES 

MAIN WASTEWATER TREATMENT FACILITY 

2015 FACILITY PLAN UPDATE 
 

 

 

4-28 

4.11 WILD ROSE LIFT STATION 

4.11.1 General Description 

The Wild Rose Lift Station was constructed in 

1980.  The lift station is located along Wild 

Spring Drive and serves approximately 420 PE.  

The peak hourly flow to the lift station is 94 gpm 

while the pumps provide a firm capacity of 106 

gpm.  The force main is tributary to the 18-inch 

Interceptor, the North Siphon, and ultimately to 

the Riverside Lift Station.   

 

 

 

Table 4-30 | Wild Rose Lift Station – Pump and Motor Data 

Number 
of 

Pumps 

Pump 
Manuf. & 

Type 

Pump 
Motor 
(HP) 

Pump 
Rated 

Capacity 
(GPM) 

Force 
Main 
Dia. 

(inch) 

Rated 
TDH 

(feet) 

Installation 
Date 

Rehab 
Date 

2 
Hydromatic 
Submersible 

5 106 4 25 1980 2011 

 

4.11.2 Strengths and Deficiencies  

The grading around the lift station directs surface 

water into the wet well.  The pumps are still in good 

shape but are at the end of their service life and are in 

need of replacement.  The station is nearing its 

capacity and the pumps should be upsized. The piping 

and valves should be replaced.  The generator and 

control panel are both old and deteriorating, and 

should be replaced along with the lift station lid, access 

hatches, and control system.  The lift station should 

also be connected to the City’s SCADA.  The City 

staff has expressed interest in paving the road leading 

to the station and raising the grade of the station.  

Finally, the wet well is rusting through; over the last 

30 years, the corrosive atmosphere within the wet well 

has deteriorated the steel walls of the structure.  

 

  



CITY OF ST. CHARLES 

MAIN WASTEWATER TREATMENT FACILITY 

2015 FACILITY PLAN UPDATE 
 

 

 

4-29 

Table 4-31 | Wild Rose Lift Station – Strengths and Deficiencies 

Category  Strength Deficiency  

Operations 
 Pumps are in good 
condition 

 No level transducer 
 Needs new valves 

Maintenance 
 

 Ragging and grease 

Aesthetics 
 Good distance from 
roadway 

 No vegetation surrounding generator or 
control panel 
 Needs a paved road to the station 

Mechanical & 
Electrical  

 Old deteriorating control panel & 
generator 

Miscellaneous 
 

 Candidate for rehabilitation 
 Not connected to SCADA  

 

4.11.3 Pump Performance  

A drawdown test could not be performed at the Wild Rose Lift Station due to low influent flow.  

Based on staff’s recommendations, the lift station was to be replaced in 2008.  In 2011, the 

height of the wet well was raised, but the other improvements have not yet been addressed.  It is 

recommended that the Wild Rose Lift Station be considered for a replacement project, and an 

estimate for the cost of this work is included below.   

 

Table 4-32 | Wild Rose Lift Station Replacement – Probable Costs 

GENERAL CONDITIONS $95,100 
SITEWORK $85,500 
LIFT STATION REPLACEMENT $141,400 
ELECTRICAL & CONTROLS $131,500 
CONSTRUCTION SUB-TOTAL $453,500 
CONTIGENCY @ 20% $90,700 
ESTIMATED CONSTRUCTION COST $544,200 
ENGINEERING (14%) $76,188 
PROJECT TOTAL $620,388 

 

 

  



CITY OF ST. CHARLES 

MAIN WASTEWATER TREATMENT FACILITY 

2015 FACILITY PLAN UPDATE 
 

 

 

4-30 

4.12 RED GATE LIFT STATION 

4.12.1 General Description 

The Red Gate Lift Station, constructed in 

1988 and upgraded in 1999, is located on 

the south side of Crane Road across from 

Crane Road Estates.  The lift station 

currently serves approximately 2,000 

students at St. Charles North High School 

and 196 residential lots, which equates to 

approximately 1,150 PE with a calculated 

peak hourly flow of 262 gpm.  There is 

projected future development in the 

collection system that will be tributary to this lift station.  

However, with a firm capacity of 506 gpm, the lift station has 

a significant amount of reserve capacity.   

The lift station was replaced in 2006, and is a packaged 

design including two submersible pumps, valve vault and 

stand-by generator.  The 6-inch force main extends southward 

across Ferson Creek and discharges into the collection system 

in the Wild Rose Subdivision.  From there, flow is conveyed 

by gravity to the Riverside Lift Station.   

The City has serious concerns regarding the capacity of the downstream collection system under 

peak wet weather flow conditions.  As discussed in Section 3, the downstream collection system 

is beyond its conveyance capacity during the 10-year Peak Wet Weather Flow.  Projects have 

been identified in Section 3 to alleviate the surcharged conditions. 

Table 4-33 | Red Gate Lift Station – Pump and Force Main Data 

Number 
of 

Pumps 

Pump 
Manuf. & 

Type 

Pump 
Motor 
(HP) 

Pump 
Rated 

Capacity 
(GPM) 

Force 
Main 
Dia. 

(inch) 

Rated 
TDH 

(feet) 

Installation 
Date 

2 
Hydromatic 
Submersible 

20 506 6 66 2005 

 

  



CITY OF ST. CHARLES 

MAIN WASTEWATER TREATMENT FACILITY 

2015 FACILITY PLAN UPDATE 
 

 

 

4-31 

4.12.2 Strengths and Deficiencies  

Red Gate is currently in good operating condition.  Ragging and grease are an issue, and may 

decrease the service lift of the pumping equipment.  There is a crack in the body of one of the 

check valves in the valve vault.  At this time, the crack is not causing any operational issues, 

however it needs to be monitored closely by City staff.  It is recommended that this check valve 

be replaced as soon as possible.  The control panel will occasionally shut off and will send an 

alarm to the treatment plant, requiring an operator to reboot the power at the station.  

Table 4-34 | Red Gate Lift Station – Strengths and Deficiencies 

 

4.12.3 Pump Performance  

The drawdown test was conducted on June 20, 2014.  Two trials were conducted running each 

pumps individually and also running both pumps simultaneously.  Based on the test results, the 

pumps appear to be operating above the design point and are adequately sized for the tributary 

flow.  However, the tested flow rate is above the design point and pump No. 1 is outside of the 

+/- 8% variance allowed by the Hydraulic Institute.  It is recommended that the discharge force 

main be fitted with pressure gages to ensure that the pumps are operating within the safe 

operating range of the manufacturer’s pump curve.   

Table 4-35 | Red Gate Lift Station – Pump Drawdown Test Results 

Category  Strength Deficiency  

Operations 
 Bypass capabilities 
 

 Crack in a check valve 

Maintenance 
 

 Ragging and grease 

Aesthetics 
 

 Close to road, needs traffic 
protection 

Mechanical & 
Electrical 

 On-site generator  Control panel shuts off 

Miscellaneous 
 Pumps in good 
condition  

 Not connected to SCADA  

Pump Rated Capacity 
Test Flow Rate 

(gpm) 
Tolerance 

No. 1 506 gpm 578 14% 

No. 2 506 gpm 543 7% 



CITY OF ST. CHARLES 

MAIN WASTEWATER TREATMENT FACILITY 

2015 FACILITY PLAN UPDATE 
 

 

 

4-32 

4.13 OAK CREST LIFT STATION 

4.13.1 General Description 

The Oak Crest Lift Station was constructed in 2000.  The lift station is located on Crestwood 

Lane in the Oak Crest Subdivision.  The lift station includes a two-pump system, back-up 

generator and auto-transfer switch.   

Table 4-36 | Oak Crest Lift Station – Pump and Force Main Data 

Number 
of 

Pumps 

Pump 
Manuf. & 

Type 

Pump 
Motor 
(HP) 

Pump 
Rated 

Capacity 
(GPM) 

Force 
Main 
Dia. 

(inch) 

Rated 
TDH 

(feet) 

Installation 
Date 

2 
Hydromatic 
Submersible 

7.5 100 6 43 2000 

 



CITY OF ST. CHARLES 

MAIN WASTEWATER TREATMENT FACILITY 

2015 FACILITY PLAN UPDATE 
 

 

 

4-33 

4.13.2 Strengths and Deficiencies  

The Oak Crest Lift Station is in good operating condition.  The presence of an on-site generator 

allows the station to operate under power outages.  There is a reported seal failure in one of the 

pumps.  Despite the seal fail alarm, the pump continues to operate properly.  There is also a 

replacement pump available in stock in case of failure.  However, the pumps, piping and control 

system are nearing the end of their service life and should be replaced with any future 

rehabilitation.    The lift station is close to the road, and traffic protection improvements should 

be included with future rehabilitation of the lift station.  Finally, the Oak Crest Lift Station 

should be connected to the City’s SCADA.  

Table 4-37 | Oak Crest Lift Station – Strengths and Deficiencies 

 

4.13.3 Pump Performance  

No drawdown test was performed at the Oak Crest Lift Station due to low influent flow.  

 

  

Category  Strength Deficiency  

Operations  Bypass capabilities 
 Pump seal failure, spare pump in 
stock 

Maintenance  No issues noted 
 

Aesthetics 
 

 Close to road, needs traffic protection 

Mechanical & 
Electrical 

 On-site generator 
 

Miscellaneous 
 

 Not connected to SCADA  



CITY OF ST. CHARLES 

MAIN WASTEWATER TREATMENT FACILITY 

2015 FACILITY PLAN UPDATE 
 

 

 

4-34 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

This Page Intentionally Left Blank 

 



CITY OF ST. CHARLES 

MAIN WASTEWATER TREATMENT FACILITY 

2015 FACILITY PLAN UPDATE 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

SECTION 5 

 

EXISTING MAIN WASTEWATER TREATMENT 

FACILITY 

 
 

  



CITY OF ST. CHARLES 

MAIN WASTEWATER TREATMENT FACILITY 

2015 FACILITY PLAN UPDATE 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

This Page Intentionally Left Blank  

 

 



CITY OF ST. CHARLES 

MAIN WASTEWATER TREATMENT FACILITY 

2015 FACILITY PLAN UPDATE 

 

 

 

5-1 

5. EXISTING MAIN WASTEWATER TREATMENT FACILITY 

5.1 GENERAL BACKGROUND AND EXPANSION HISTORY 

The City of St. Charles original wastewater 

treatment facility was located along the 

banks of the Fox River near the Riverside 

Lift Station.  In the early 1930’s, a new 

plant was constructed up the hill on what is 

now the wastewater treatment facility site.  

The first plant on this site consisted of an 

Imhoff tank.  Shortly after construction of 

the first structure, a new sludge management 

process was introduced referred to as the 

Putnam process.  At this time, the first 

section of the existing sludge handling 

building was constructed in addition to 

several sludge storage tanks, two of which 

remain to this day.  The Putnam Process was 

abandoned during later expansions, but the 

building that housed it was incorporated into the Sludge Handling Building.   

In the early 1950’s, the plant was expanded to include two primary clarifiers, a 130-foot diameter 

trickling filter and final clarifier.  The existing Imhoff tank was converted to sludge digestion.  In 

1966, the City constructed a contact stabilization process and rectangular final clarifiers.  The 

existing final clarifier was converted to a chlorine contact tank.  Once the improvements were 

completed the existing trickling filter was abandoned.  

Due to growth within the community the wastewater treatment facility was expanded again in 

1972.  The Stage One project was funded through the newly implemented Federal Grants 

Program brought about by the Clean Water Act.  The project included new headworks, primary 

clarifiers, final clarifier revisions and sludge pumping improvements.   

The new headworks included a Parshall flume for flow 

monitoring, chemical addition for phosphorous removal and 

two aerated grit chambers for removal of inorganic settable 

solids.  The two primary clarifiers were 100 feet long by 40 

feet wide.  They were fitted with a traveling bridge collector 

mechanism, which spanned both tanks.  The improvements 

to the final clarifiers enhanced the sludge return capabilities 

of the existing biological process.  The sludge pumping 

improvements allowed the existing primary clarifiers to be 

converted to waste activated sludge holding. 



CITY OF ST. CHARLES 

MAIN WASTEWATER TREATMENT FACILITY 

2015 FACILITY PLAN UPDATE 

 

 

 

5-2 

The second phase was constructed in 1973.  The project scope included construction of the East 

Side Lift Station, two new 65-foot diameter roughing filters, two additional final clarifiers, and 

two chlorine contact tanks.  The project also included renovation of the laboratory/ sludge 

handling building.  The improvements including pumps, piping, a coil filter press and conversion 

of the old chlorine contact tank to sludge holding.   

In 1981, Riverside Lift Station was rehabilitated and expanded to serve the communities 

increasing demands.  The rehabilitation included conversion of the dry well to additional wet 

well capacity, installation of submersible pumps, fine mechanical screens and backup generator.  

The project also included construction of the brick and block building to allow the operators 

above grade access to the station.  This project was also funded through the Illinois EPA Grant 

program. 

In 1985, the City of St. Charles upgraded the wastewater treatment facility to include excess flow 

treatment facilities.  The project included construction of two 120-foot diameter final clarifiers 

and conversion of the existing rectangular units to first flush and excess flow clarifiers.  In 

addition, a new chlorine building was constructed.   

In 1986, the City increased the plant's sludge dewatering capacity by installing a 2-meter belt 

filter press (BFP).  The project included sludge pumping improvements and a serpentine 

conveyor, which collected the sludge from both the BFP and existing coil filter and discharged it 

to a truck dock. 

In 1987, the City expanded the capacity of the East Side Lift Station.  The lift station included a 

wet well/ dry well configuration with four centrifugal pumps in parallel.  The pumps discharge 

directly to the wastewater treatment facility headworks through a 16” force main.   

In 1989, the Sludge Handling and Excess Flow 

Improvements were prompted by the USEPA 503 

Regulations, which were pending at that time, and 

applicable excess flow treatment requirements.  The 

sludge handling facilities improvements included 

construction of an egg-shaped anaerobic digestion 

complex.  The improvements also included sludge 

pumping and storage modifications.  The existing 

first flush tanks were converted to waste activated 

sludge holding, while one of the excess flow 

clarifiers was converted to first flush holding.  The 

project was completed in 1991.  

In 1994, the Illinois Pollution Control Board began the promulgation of Rule 94-1, which 

addressed ammonia nitrogen discharge limits for communities along the Fox and Rock River.  

After receiving public comment from several of the impacted POTW’s and interested citizen 

groups the Pollution Control Board implemented the Rule. 



CITY OF ST. CHARLES 

MAIN WASTEWATER TREATMENT FACILITY 

2015 FACILITY PLAN UPDATE 

 

 

 

5-3 

In 1996, the City’s NPDES permit was 

under review for re-issuance.  The 

IEPA incorporated both ammonia 

nitrogen standards and revised 

chlorine residual limits into the permit.  

The permit included a compliance 

schedule for the necessary 

improvements to meet the new limits.  

The City completed the construction 

of the dechlorination facilities in 1996 

utilizing in-house resources.  This 

project included equipment installation 

and piping modifications.  

The new ammonia nitrogen limits 

were 9.4 mg/L monthly during 

summer month and 8.0 during winter.  

The City reviewed their existing infrastructure, made minor improvements and adjusted their 
[...]
MAIN WASTEWATER TREATMENT FACILITY 

2015 FACILITY PLAN UPDATE 

 

 

 

5-14 

 Two Hoffman centrifugal blowers with a rated capacity of 375 scfm at 7.0 psig for each 

blower.  Each blower is driven by a General Electric 30 HP, 3,600 rpm, electric motor 

operating on 240 volt, 3-phase, 60 cycle current.  The blowers were replaced in kind in 

2005 and are located in the Blower Building. 

5.5.3 Performance 

The Design Peak Flow (DPF) is defined by the IEPA Section 370.211 as the 

instantaneous maximum flow rate to be received, which is 18.35 MGD.  The Hydraulic 

Retention Time (HRT) at the DPF is 7.84 minutes which meets the IEPA requirements 

and manufacturer recommendations.   

5.5.4 Deficiencies 

The HVAC system for the grit room does not operate effectively, and is beyond its 

service life.  The effluent weir baffles within the grit tanks were removed during one of 

the headworks rehabilitation projects, which may allow lighter grit particles to bypass the 

grit removal system.  Also, the grit classifier is currently hydraulically washing out the 

grit and recycling it back into the 

southern grit tank.   

The City has noticed a decline in 

the performance of these units over 

the last couple years.  The City is 

currently removing 2-4 yards per 

week.  While the quantity of grit 

received by a plant varies greatly, 

the City staff believes that the 

system should be more efficient.   

 

  



CITY OF ST. CHARLES 

MAIN WASTEWATER TREATMENT FACILITY 

2015 FACILITY PLAN UPDATE 

 

 

 

5-15 

The City has expressed interest in new technologies for grit removal.  Several different 

options are discussed below:   

 Plate Settler (i.e. Eutek HeadCell) 

o Probably most efficient design 

in terms of grit removal 

o Existing system can be 

retrofitted to incorporate this 

technology 

o Significant concerns regarding 

ragging exist and may negate 

the advantages of this type of 

system due to the potential for increased labor, maintenance.   

 Vortex Grit Separation (i.e. Eutek Grit 

King) 

o Good resistance to negative 

effects of ragging 

o Does not require use of air, 

therefore more energy efficient 

with pump system 

o Not as effective as the plate 

settler  

o Settles 106 microns and larger 

 Grit Washer (i.e. Eutek TeaCup)  

o No moving parts, resistance to 

negative effects of ragging 

o Can remove 95% of all grit 75 

microns and larger 

o Can treat up to 8 MGD each 

o May present issue with head 

conditions on existing air-lift 

pump system, as well as existing 

grit room height, due to unit height and need to discharge into grit 

classifier, snail or decanter 

  



CITY OF ST. CHARLES 

MAIN WASTEWATER TREATMENT FACILITY 

2015 FACILITY PLAN UPDATE 

 

 

 

5-16 

 Grit Decanter (i.e. Eutek Decanter) 

o Grit dewatering through wedge 

wire screen 

o No moving parts, upgrade from 

current storage dumpster 

o Requires a grit washer/classifier 

upstream to remove organic 

material 

5.5.5 Recommendations 

A more detailed study of the grit system needs to be performed if and when the City 

elects to reinvest in grit removal.  The study should evaluate the benefits of each 

additional or modified component of the system, and should consider special limitations, 

head conditions and energy/labor cost comparisons.  If possible, it is recommended that 

the existing scum pump wet well be considered for a partial repurposing for the grit 

removal system.  It is also recommended that the existing grit classifier and dumpster be 

replaced with a grit washer and grit decanter.  At a minimum, the HVAC system and the 

baffles on the grit unit effluent weirs should be reinstalled.    

  



CITY OF ST. CHARLES 

MAIN WASTEWATER TREATMENT FACILITY 

2015 FACILITY PLAN UPDATE 

 

 

 

5-17 

5.6 PRIMARY CLARIFIERS 

5.6.1 IEPA Regulatory Requirements 

Following is an excerpt from Title 35: Subtitle C: Chapter II: Part 370.710 Illinois 

Recommended Standards for Sewage Works. 

Surface Settling Rates (Overflow Rates) 

The hydraulic design of settling tanks shall be based on the anticipated peak hourly flow. 

Some indication of BOD removals may be obtained by reference to Appendix E, Figure 

No. 2.  The figure should not be used to design units which receive wastewaters which 

have BOD and total suspended solids concentrations which are substantially different 

from normal domestic sewage.  The operating characteristics of such units should be 

established by appropriate field and laboratory tests.  If activated sludge is wasted to the 

primary settling unit, then the design surface settling rate shall not exceed 1,000 gallons 

per day per square foot based on design peak hourly flow, including all flows to the unit.  

Refer to subsection (b)(3) and Section 370.820. 

Weir loadings 

Weir loadings shall not exceed 20,000 gallons per day per lineal foot based on design 

peak hourly flows for plants having design average flows of 1.0 mgd or less.  Overflow 

rates shall not exceed 30,000 gallons per day per lineal foot based on design peak hourly 

flow for plants having design average flow of greater than 1.0 mgd.  Higher weir 

overflow rates may be allowed for bypass settling tanks.  If pumping is required, weir 

loadings should be related to pump delivery rates to avoid short circuiting.  Refer to 

Section 370.410(c)(8). 



CITY OF ST. CHARLES 

MAIN WASTEWATER TREATMENT FACILITY 

2015 FACILITY PLAN UPDATE 

 

 

 

5-18 

5.6.2 Design Data 

Number 4 

Length, ft. 100 

Width, ft. 20 

Surface Area, sf/clarifier 2,000 

Total Surface Area, sf 8,000 

Overflow Rate at DAF, gpd/sf 1,125 

Weir Loading Rate, gpd/ft 15,000 

Primary Influent BOD, lbs./day 17,939 

Primary Influent TSS, lbs./day 19,816 

Primary Influent NH3-N, lbs./day 1,952 

Removal Efficiency - BOD, % 32 

Removal Efficiency - SS, % 56 

BOD Removed, lbs./day 5,741 

Suspended Solids Removed, lbs./day 11,097 

Primary Effluent BOD, lbs./day 12,198 

Primary Effluent TSS, lbs./day 8,719 

Sludge Volume at 5%, gpd 26,612 

VSS Solids to Digestion (85%), lbs.   

 

Two primary settling tanks are provided at the plant. The settling tanks and associated 

equipment consist of: 

 Two concrete tanks, each tank is 100’ long by 40’ wide with an average side water depth 

(SWD) of 8’3".  A 5' deep sludge hopper is provided at one end for storage, thickening 

and withdrawal of sludge.   

 Each tank is served by two chain and scraper mechanisms, which are supported by a 

concrete wall that bisects each tank lengthwise.  This wall is only used to support the 

chain and scraper mechanisms, and is open at the west end of the tanks to hydraulically 

connect the two tank halves.  These units were installed in 2001.     

 Two Type RP Helithickener Cross Collectors as manufactured by Walker Process. 

Equipment is provided for sludge conveyance to the pump draw-off.  One collector is 

located in the sludge hopper of each tank half, and is equipped with a 1 HP, 1750 RPM 

electric motor operating on 240 volt, 60-cycle, 3 phase current.  The worm gear reducer 

has a ratio of 64:1 providing a rotational speed of 5 RPM for the collectors.  These units 

were replaced in 2001, rehabilitated in 2011, and the worm gear reducer was modified in 

2014 to cut the rotational speed for the collectors in half to 2.5 RPM.    

 Each tank is equipped with inlet weirs, inlet baffles and outlet weir troughs.  An effluent 

collection channel and drop box is located at the end of the settling tanks. 

  



CITY OF ST. CHARLES 

MAIN WASTEWATER TREATMENT FACILITY 

2015 FACILITY PLAN UPDATE 

 

 

 

5-19 

5.6.3 Performance 

The primary clarifiers are an important part of the complete treatment process.  The 2001 

Facility Plan design criteria was based on an evaluation of actual performance data.  A 

regression curve analysis was performed, and predicted that the expected TSS and BOD 

removal at design flow should be 63% and 36%, respectively.  At that time, the City of 

St. Charles was adding ferric chloride to aid in the settling of solids as well as address 

odor control issues and control of struvite formation.  This capability has since been 

removed.   

Based on recent DMR data, the existing clarifiers average TSS removal has been 56% 

and the average BOD5 removal has been 38%.  The facility is operating at roughly 50% 

capacity.  The current performance is comparable to traditional removal efficiencies.  

These traditional values should be used for future design loading criteria.   

The surface overflow rate at the DAF (9 MGD), is 1,125 gpd/sf.  The surface overflow 

rate at the anticipated peak hourly flow (18.35 MGD) is 2,294 gpd/sf.   A limit on surface 

overflow rate is not stipulated in the Section 370 unless waste activated sludge (WAS) is 

returned to the primary tanks for thickening. Based on the WEF Manual of Practice 

Number 8, the primary clarifier suspended solids removal at roughly 1,100 gpd/sf can be 

estimated to be 56%.  Using Figure 2, in Appendix E of Title 35 Section 370, the BOD5 

removal would be 32% at DAF.  This BOD5 removal through the primaries affects the 

design of the downstream unit processes. 

5.6.4 Deficiencies 

The primary clarifiers were rehabilitated 

in 2000, and again in 2011.  The 

equipment and tankage has an expected 

service life of twenty years.  Based on 

the design calculation, treatment capacity 

is at an acceptable level.   

However, the City has been experiencing 

problems with the Helithickener Cross 

Collectors.  The Helithickener Cross 

Collectors are an auger located within 

the sludge hopper. Their function is to 

transfer sludge in the hopper to the 

sludge draw-off pipe.   

 

  



CITY OF ST. CHARLES 

MAIN WASTEWATER TREATMENT FACILITY 

2015 FACILITY PLAN UPDATE 

 

 

 

5-20 

During the 2011 Headworks Rehabilitation, the mechanisms were modified to utilize a 

chain and sprocket drive system, which included replacement of the drives and 

modifications to one section of the torque tube in each clarifier. Due to mechanical 

failures after this rehabilitation, the gear reducer was replaced to provide a slower, 

steadier rotation and conveyance of primary sludge.  This should reduce the wear on the 

equipment, as well as equipment shutdowns due to tripped limit switches.   

If the new gear reducer does not have the desired effect on the Cross Collectors, replacing 

the bearing hanger between each pair of collectors should be considered.  The bearing 

hanger may be misaligned, which would cause over-torqueing on the drive system.  A 

concrete stub wall, built down from the existing web wall above the trough, would allow 

for a fixed connection point for the collectors.  It would leave a gap of about 6” between 

the bottom of the new wall and the bottom of the trough, which would maintain the 

hydraulic connection between each pair of tanks.  This option would require that each 

Cross Collector be provided with its own chain and sprocket drive system.  Finally, the 

effluent weirs, the aluminum decking over these weirs and the drain valves at the east end 

of the clarifiers do not appear structurally sound and should be repaired or replaced.   

5.6.5 Recommendations 

The primary clarifiers were rehabilitated in 2011, but several items were not included in 

that rehabilitation and are in need of replacement.  A cost estimate for this work is 

included below.  

Table 5-2 | Primary Clarifier Rehabilitation – Probable Costs 

GENERAL CONDITIONS $78,200 
PRIMARY CLARIFIER REHABILITATION $353,200 
ELECTRICAL & CONTROLS $14,000 
CONSTRUCTION SUB-TOTAL $445,400 
CONTIGENCY @ 10% $44,540 
ESTIMATED CONSTRUCTION COST $489,940 
ENGINEERING (14%) $68,592 
TOTAL PROJECT COST $558,532 

 

 

  



CITY OF ST. CHARLES 

MAIN WASTEWATER TREATMENT FACILITY 

2015 FACILITY PLAN UPDATE 

 

 

 

5-21 

5.7 HEADWORKS ODOR CONTROL 

5.7.1 General Description 

The City has continuously attempted to provide odor control at the wastewater treatment 

facility.  Some of the major areas of concern include odors generated in the influent 

flume, the aerated grit tanks and effluent launders of the primary clarifiers.   

In the mid 90’s, the City researched the several odor control systems for these areas.  The 

selected alternative was ozone oxidation.  In 1997, the City covered the areas of concern, 

constructed ductwork for capture and conveyance of the exhaust and installed a simple 

pre-manufactured ozone system.  While the system was effective, the system lasted 

approximately 18 months before mechanical failure.   

In 2005, the City elected to replace the failed system with a custom designed system, 

which was installed as part of the larger Nitrification Improvements project.  The new 

system included an air compressor, expansion tank, purification filter, oxygen generator, 

condenser, receiver and ozone unit.  In accordance with the manufacturer’s 

recommendations, a separate room was constructed with a fresh air supply to improve the 

atmosphere and longevity of the ozone system as part of the 2005 improvements.   



CITY OF ST. CHARLES 

MAIN WASTEWATER TREATMENT FACILITY 

2015 FACILITY PLAN UPDATE 

 

 

 

5-22 

The manufacturer of the custom system provided start-up and training on operation as 

well as maintenance of this system, and offered an annual maintenance contract to ensure 

proper operation.  The City elected not to execute the maintenance contract.  

Unfortunately, the door between the chemical feed room and the ozone room was 

regularly left open, allowing fumes from the chemical feed room to enter the ozone room 

which caused severe corrosion.  Once again, this unit worked effectively for 

approximately 24 months before being shut down.   

In 2011, this building was rehabilitated, the ferric chloride tanks were removed, and new 

primary sludge pumping systems were installed in this area.   The upgrades significantly 

improved the atmosphere within the building, and a new air compressor, oxygen unit, 

ozone unit and control system were installed as part of the overall improvements.  Once 

again, the system manufacturer provided a quote for an annual maintenance contract 

which the City elected not to execute.  The system was shut down after approximately 12 

months.   

5.7.2 Design Data 

Number   1 

Design Run Time, hrs/day 24/7 

Capacity, ppd  7 

5.7.3 Performance 

The system installed in 2011 performed well, but required maintenance that was not 

provided.  Therefore, the system was shut down rather than allowing it to run to failure.   

The City does not currently have a maintenance contract for the equipment, and is not 

confident with working on the equipment with in-house staff.  Furthermore, the City has 

not received odor complaints related to this part of the treatment process.   

5.7.4 Deficiencies 

Since the unit has not been in operation for a couple years, the manufacturer would likely 

need to refurbish the ozone unit if it was to be put back into operation.   

5.7.5 Recommendations 

After several attempts to operate this equipment over the years with in-house staff, the 

same course of action cannot be recommended.  The system should be decommissioned 

and removed.   

  



CITY OF ST. CHARLES 

MAIN WASTEWATER TREATMENT FACILITY 

2015 FACILITY PLAN UPDATE 

 

 

 

5-23 

5.8 PRIMARY SLUDGE SCUM PUMPING 

5.8.1 IEPA Regulatory Requirements 

Following is an excerpt from Title 35: Subtitle C: Chapter II: Part 370.720 Illinois 

Recommended Standards for Sewage Works. 

Sludge and Scum Removal (Sludge Removal Piping) 

Each hopper shall have an individually valved sludge withdrawal line at least 6 inches in 

diameter. The static head available for withdrawal of sludge shall be 30 inches or 

greater, as necessary to maintain a 3 feet per second velocity in the withdrawal pipe. 

Clearance between the end of the withdrawal line and the hopper walls shall be sufficient 
[...]
locations in the new truck dock, and then hauled away for land application.  Again, this process 

is similar to the sludge dewatering process previously utilized by the City, but is much easier and 

cleaner to operate, maintain and control.   



CITY OF ST. CHARLES 

MAIN WASTEWATER TREATMENT FACILITY 

2015 FACILITY PLAN UPDATE 

 

 

 

5-39 

5.13.2 Design Data 

Sludge Thickening  

Gravity Belt Thickeners  

Number of Gravity Belt Thickeners 1 

Belt Width, meters 2 

Solids Loading, lbs. DWS/day 5,714 

Solids Loading, gallons/day 91,351 

Maximum Loading Rate, lbs. DS/hr. 2,000 

Operation, hrs./week 20 

Thickened Sludge Volume at 5% TS, gpd 13,703 

WAS Storage Tank 

Number 1 

Volume, gal. 83,711 

Storage, days 0.9 

TWAS Storage Tank 

Number 1 

Volume, gal. 73,462 

Storage, days 5.4 

 



CITY OF ST. CHARLES 

MAIN WASTEWATER TREATMENT FACILITY 

2015 FACILITY PLAN UPDATE 

 

 

 

5-40 

 

Sludge Dewatering  

Centrifuges 

Number of units 2 

Hydraulic Loading, gpm 150 

Solids Loading, lbs. TS/hr. 1,875 

Operation, hrs./centrifuge/week 16.5 

 

 

  



CITY OF ST. CHARLES 

MAIN WASTEWATER TREATMENT FACILITY 

2015 FACILITY PLAN UPDATE 

 

 

 

5-41 

5.13.3 Deficiencies 

The unit processes contained in this building are all operating as designed with the 

exception of the thickened WAS pumping and mixing systems.  The pumps convey 

TWAS to the anaerobic digesters by connecting to the original 6” TWAS force main just 

southeast of the digested sludge storage tank.  This existing 6” force main created 

operational difficulties with the previous pumping system.   

The Primary Sludge and TWAS combine at a 6”x6” Tee southeast of the digester 

operations building.  It is suspected that this piping configuration creates a slug of 

inorganic material to coagulate near this location and create undue head pressure on the 

TWAS and Primary Sludge pumps.   

City staff has reported that the TWAS mixing system, which utilizes the TWAS pumps to 

recycle the tank contents through two nozzles above the high water level in the tank, is 

not effective.  As a result, the TWAS settles out into three layers: water on the bottom, 

saturated TWAS in the middle, and a mat of dried TWAS on top.  This dried mat of 

sludge is not broken up by flow from the mixing system or from the GBT discharge, 

which compounds the issue.   

5.13.4 Recommendations 

 

As discussed in 5.12, it is recommended that the Primary/TWAS blending will take place 

within the digester operations building, where there will be a clean-out for each line to 

assist in preventative maintenance.   

As a minimum, an additional valve should be installed between the existing TWAS 

mixing system riser and TWP-1102 so that TWAS may be mixed and sent to the digester 

simultaneously.  Consideration for implementation of a different TWAS mixing system 

should also be given, and options for this are included below:   

 Air pulse pump(s) within the TWAS tank 

 Microbiology addition to TWAS tank 

 

If the tank is utilized for TWAS storage, consideration should be given for adding 

microbiology to the tank to prevent the sludge mat from forming.  This may be 

implemented from within the Sludge Thickening Room with a small mixing tank and 

feed pump.  If the City wishes to repurpose TWAS tank for side stream filtrate treatment, 

the GBT discharge may be piped directly to a TWAS pump, which may be relocated to 

the Sludge Thickening Room.   

 



CITY OF ST. CHARLES 

MAIN WASTEWATER TREATMENT FACILITY 

2015 FACILITY PLAN UPDATE 

 

 

 

5-42 

5.14 CONSOLIDATED DESIGN CALCULATIONS OF EXISTING FACILITY 

POPULATION EQUIVALENT 

Existing Population Equivalent, PE 49,764 

Build-out of Service Area, PE 6,489 

Total Service Area, PE 56,253 

 

56,253 PE x 93.58 gal/day/PE = 5,264,156 gallons/day 

 

DESIGN FLOWS 

Design Average Flow, MGD 9.00 

Peak Hourly (Dry Weather) Flow, MGD 18.35 

Peak Wet Weather Flow, MGD 35.70 

 PWWF through WWTP, MGD 18.35 

 PWWF through Excess Flow, MGD 17.35 

 

DRY WEATHER WASTEWATER CHARACTERISTICS 

BOD5 = 9.0 MGD x 181 mg/l x 8.34 lb./gal. = 13,586 lb./day 

TSS = 9.0 MGD x 207 mg/l x 8.34 lb./gal = 15,537 lb./day 

NH3-N = 9.0 MGD x 21 mg/l x 8.34 lbs./gal. =1,576 lb./day 

 

 



CITY OF ST. CHARLES 

MAIN WASTEWATER TREATMENT FACILITY 

2015 FACILITY PLAN UPDATE 

 

 

 

5-43 

NPDES PERMIT LIMITS: 

Flow 

Design Average Flow, MGD 9.0 

Design Maximum Flow, MGD 18.35 

 

CBOD5  

Monthly Average, mg/L 20 

Monthly Average, lbs. 1,501 

Weekly Average, mg/L 40 

Weekly Average, lbs. 3,002 

 

Suspended Solids 

Monthly Average, mg/L 25 

Monthly Average, lbs. 1,877 

Weekly Average, mg/L 45 

Weekly Average, lbs. 3,378 

 

Fecal Coliform 

Monthly Maximum (Geometric Mean) 200 per 100 ml 

 

pH 

Range    6 - 9 

 

Chlorine Residual 

Daily Maximum, mg/L 0.05 

 

Ammonia Nitrogen 

March-May, Sept.-Oct. 

Daily Maximum, mg/L 1.8 

Daily Maximum, lbs. 135 

Monthly Average, mg/L 1.5 

Monthly Average, lbs. 113 

 

June through August 

Daily Maximum, mg/L 1.4 

Daily Maximum, lbs. 105 

Monthly Average, mg/L 1.3 

Monthly Average, lbs. 98 
 

November through February 

Daily Maximum, mg/L 3.4 

Daily Maximum, lbs. 255 

  



CITY OF ST. CHARLES 

MAIN WASTEWATER TREATMENT FACILITY 

2015 FACILITY PLAN UPDATE 

 

 

 

5-44 

EAST SIDE LIFT STATION 

Screens Perforated Plate Mechanical 

Number of Units 1 

Opening Size, mm 3 

Max flow through screen: MGD 14 

Channel width: ft. 3.50  

Channel depth: ft. 13.00  

Discharge height: ft. 5.00  

Perforation size: mm 3  

Water level downstream: ft. 1.105  

Screen Headloss: ft. 1.410  

Max water level upstream: ft. 2.515  

 

Screenings Washer/ Compactor 

Number of Units 1 

Grinder, HP 5 

Auger, HP 3 

 

Pumps   Submersible 

Number of Units 4 

Horsepower, HP 100 

Design Condition 1 – 100% One Pump 

Flow, GPM 4345 

TDH, Ft 62 

Speed, RPM 1,200 

Design Condition 2 – 100% Three Pumps 

Flow, GPM (each) 3,240 

TDH, Ft 80.6 

Speed, RPM 1,200 

Design Condition 3 – 60% One Pump 

Flow, GPM (each) 700 

TDH, Ft 33.2 

Speed, RPM 700 

 



CITY OF ST. CHARLES 

MAIN WASTEWATER TREATMENT FACILITY 

2015 FACILITY PLAN UPDATE 

 

 

 

5-45 

RIVERSIDE LIFT STATION 

 

Screens Perforated Plate Mechanical 

Number of Units 2 

Opening Size, mm 3 

Max flow through screen: MGD (FS201/ FS202) 14/15.5 

Channel width: ft. 3.50/ 4.00 

Channel depth: ft. 8.33/ 9.50  

Discharge height: ft. 5.00 / 5.00 

Water level downstream: ft. 1.066 / 1.056 

Screen Headloss: ft. 1.426 / 1.346  

Max water level upstream: ft. 2.42 / 2.40  

 

Screenings Washer/ Compactor 

Number of Units 1 

Grinder, HP 5 

Auger, HP 3 

 

Pumps   Submersible 

Number of Units 5 

Pump #1 – Removed from Service 

Horsepower, HP 20 

Flow, GPM 800 

Force main, in. 8 

Pump #2 

Horsepower, HP (w/ VFD) 77 

Flow, GPM 3,100 

Force main, in. 16 

Pump #3 

Horsepower, HP (w/ VFD) 77 

Flow, GPM 3,100 

Force main, in. 16 

Pump #4 

Horsepower, HP (w/ VFD) 180 

Flow, GPM 6,700 

Force main, in. 24 

Pump #5 

Horsepower, HP (w/ VFD) 180 

Flow, GPM 6,700 

Force main, in. 24 

 

 



CITY OF ST. CHARLES 

MAIN WASTEWATER TREATMENT FACILITY 

2015 FACILITY PLAN UPDATE 

 

 

 

5-46 

PROCESS/EXCESS FLOW DIVERSION: 

 

Fixed Weir Flow Splitting: 

Weir Length, feet 40 

Head over Weir @ 17.35 MGD, feet 0.146 

 

EXCESS FLOW FACILITIES: 

 

Excess Flow Clarifier: 

Number of Units 2 

Peak Wet Weather Flow, MGD 17.35 

BOD5 Influent (estimated), mg/l 181 

BOD5 Influent (est.), lb./day 26,191 

TSS Influent (est.), mg/l 207 

TSS Influent (est.), lb./day 29,953 

NH3-N Influent (est.), mg/l 21 

NH3-N Influent (est.), lb./day 3,039 

Length, ft. 110 

Width, ft. 44 

Depth (average), ft. 9.43 

Volume, ft.
3
 91,282 

Volume, gallons 682,800 

Surface Area, ft.
2
 9,680 

Weir Length, ft. 640 

Surface Loading Rate, gal/day/ft.
2
 1,792 

Solids Loading Rate, lb./day/ft.
2
 3.94 

Weir Overflow Rate, gal/day/ft. 27,109 

Detention Time, minutes 58 

BOD5 Removal (efficiency) 24% 

BOD5 Effluent, mg/l 138 

BOD5 Effluent (est.), lb./day 19,905 

TSS Removal (est.) 39% 

TSS Effluent (est.), mg/l 126 

TSS Effluent (est.), lb./day 18,271 

NH3-N Removal (est.) 0% 

NH3-N Effluent (est.), mg/l 21 

NH3-N Effluent (est.), lb./day 3,039 

Fecal Count 1 x 107 

 



CITY OF ST. CHARLES 

MAIN WASTEWATER TREATMENT FACILITY 

2015 FACILITY PLAN UPDATE 

 

 

 

5-47 

EXCESS FLOW FACILITIES: (CONT.) 

 

Chlorine Contact Tank: 

Number of Units 2 

Length, feet 96 

Width, feet 21 

Depth, feet 7 

Volume (total), cu. ft. 28,224 

Volume (total), gallons 211,116 

Detention Time, minutes 17.5 

 

PRELIMINARY TREATMENT 

 

Grit Tank 

Number of Units 2 

Design Aerated 

Design Average Flow (DAF), MGD 9.00 

Peak Wet Weather Flow (PHF), MGD 18.35 

Length, ft. 22 

Width, ft. 20 

Sidewater Depth, ft. 18 

Total Volume, gallons 99,858 

Total Volume, cu. ft. 13,350 

Detention Time at DAF, min 16.0 

Detention Time at PHF, min 7.8 

 



CITY OF ST. CHARLES 

MAIN WASTEWATER TREATMENT FACILITY 

2015 FACILITY PLAN UPDATE 

 

 

 

5-48 

PRIMARY TREATMENT 

 

Primary Settling Tanks 

Number 4 

Length, ft. 100 

Width, ft. 20 

Surface Area, sf/clarifier 2,000 

Total Surface Area, sf 8,000 

Overflow Rate at DAF, gpd/sf 1,125 

Weir Loading Rate, gpd/ft. 15,000 

Primary Influent BOD, lbs./day 13,586 

Primary Influent TSS, lbs./day 15,537 

Primary Influent NH3-N, lbs./day 1,576 

Removal Efficiency - BOD, % 32 

Removal Efficiency - SS, % 56 

BOD Removed, lbs./day 4,348 

Suspended Solids Removed, lbs./day 8,701 

Primary Effluent BOD, lbs./day 9,238 

Primary Effluent TSS, lbs./day 6,836 

Sludge Volume at 4%, gpd 26,082 

VSS Solids to Digestion (85%), lbs.  12,122 

 

Primary Sludge Pumps 

Number   3 

Run Time, hr./day 24 

Capacity, gpm  35 

  



CITY OF ST. CHARLES 

MAIN WASTEWATER TREATMENT FACILITY 

2015 FACILITY PLAN UPDATE 

 

 

 

5-49 

SECONDARY TREATMENT 

 

Existing Aeration 

Number of Tanks 14 

Sidewater Depth, ft. 15 – 16 

Aeration Basin 301 & 302, total cu. ft. 24,640 

Aeration Basin 303 Thru 310, total cu. ft. 351,360 

Aeration Basin 401 & 402, total cu. ft. 67,200 

Aeration Basin 403& 404, total cu. ft. 35,280 

Existing Volume, cu. ft. 478,480 

Existing Volume, gal. 3,579,030 

Detention Time at 9.00 MGD, hrs. 9.5 

Organic Loading, lbs./day BOD 9,238 

Organic Loading Rate, lbs./day BOD/1,000 cu. ft. 19.31 

MLSS, mg/l 3,500 

Solids Inventory, lbs. 104,471 

RAS Return Rate, MGD 7.51 

WAS, lbs./day 6,005 

WAS Volume at 1% TS, gpd 72,002 

Air Required Reduction , scfm 5,630 

Air Provided, scfm 6,300 

Sludge Age, days 17.40 

F/M Ratio 0.088 

 

Final Clarifiers 

Number 2 

Design Hydraulic Differential 

Average Flow, MGD 9.00 

Peak Hourly Flow, MGD 18.35 

Diameter, ft. 120 

Sidewater Depth, ft. 12.75 

Surface Area – Each, sf 11,310 

Surface Area – Total, sf 22,620 

Weir Length – Each, lin. ft. 343 

Weir Length – Total, lin. ft. 686 

Surface Loading Rate at PHF, gpd/sf 811 

Solids Loading Rate at PHF, lbs./day/sf 23.68 

Weir Loading Rate, gpd/lf 26,750 



CITY OF ST. CHARLES 

MAIN WASTEWATER TREATMENT FACILITY 

2015 FACILITY PLAN UPDATE 

 

 

 

5-50 

RAS Pump Station 

Design Submersible 

Number of Pumps 4 

RAS Pump Capacity 2,666 gpm @ 68.3 ft. TDH 

RAS Force Main Size 16” 

 

ULTRAVIOLET DISINFECTION 

 

Peak Design Flow, MGD 20 

UV Transmission, %(Field measured transmissivity = 80%) 65 

TSS, mg/L 45 

Disinfection Limit, fecal count 400 

Design Intensity, mW 40,125 

Number of Channels 1 

Number of Reactors per channel 1 

Number of Banks/ Reactor 2 

Number of Modules per Bank 4 

Total Number of UV Lamps 72 

Type of level control Fixed Weir 

Automatic Mechanical Cleaning Yes 

 

SLUDGE HANDLING FACILITY 

 

Sludge Thickening - Gravity Belt Thickeners 

Number of GBT’s 1 

Belt Width, meters 2 

Solids Loading, lbs. DS/day 6,005 

Solids Loading, gallons/day 72,002 

Maximum Loading Rate, lbs. DS/hr. 2,000 

Operation, hrs./week 21 

Thickened Sludge Volume at 5% TS, gpd 14,400 

 

TWAS Storage Tank 

Number   1 

Volume, gal.  73,462 

Storage, days 5.1 

 



CITY OF ST. CHARLES 

MAIN WASTEWATER TREATMENT FACILITY 

2015 FACILITY PLAN UPDATE 

 

 

 

5-51 

SLUDGE HANDLING FACILITY (CONT.) 

Anaerobic Digestion 

Number   2 

Design Egg-Shaped 

Volume, cu. ft. each 64,171 

Total Volume, cu. ft. 128,342 

Total Volume, gpd 960,000 

TWAS VSS, lbs./day 4,726 

Primary VSS, lbs./day 7,396 

Volatile Solids Loading Rate, lbs. VSS/day 12,122 

Loading Rate, lbs. VSS/1000 cu. ft. 94 

Loading Rate, gpd 40,782 

Detention Time, days 24 

 

Gas Production 

Actual Gas Production: 

Low End Gas Production, cu. ft./day 91,644  

High end Gas Production, cu. ft./day 137,466 

Minimum Per EPA 

VSS Reduction, % 38 

VSS Reduction, lbs. 4,606 

Low End Gas Production, cu. ft./day 55,272 

High End Gas Production, cu. ft./day 82,908 

Low End Heating Range, btu/day 33,163,200 

High End Heating Range, btu/day 49,744,800 

 

Sludge Decant/Storage Tank 

Number   1 

Diameter, ft.  45 

Sidewater Depth, ft. 7.0 

Volume, cf  11,133 

Volume, gal.  83,274 

Storage, days 2 

 

Centrifuges 

Number of units 2 

Hydraulic Loading, gpm 150 

Solids Loading, lbs. TS/hr. 1.875 

Operation, hrs./centrifuge/week 16.5 

  



CITY OF ST. CHARLES 

MAIN WASTEWATER TREATMENT FACILITY 

2015 FACILITY PLAN UPDATE 

 

 

 

5-52 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

This Page Intentionally Left Blank 

 



CITY OF ST. CHARLES 

MAIN WASTEWATER TREATMENT FACILITY 

2015 FACILITY PLAN UPDATE 

 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

SECTION 6 (A.K.A. PHOSPHORUS REMOVAL 

FEASIBILITY STUDY) 

ALTERNATIVES ANALYSIS FOR NUTRIENT 

REMOVAL 

 

 
 

 

 

  



CITY OF ST. CHARLES 

MAIN WASTEWATER TREATMENT FACILITY 

2015 FACILITY PLAN UPDATE 

 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

This Page Intentionally Left Blank  

  



CITY OF ST. CHARLES 

MAIN WASTEWATER TREATMENT FACILITY 

2015 FACILITY PLAN UPDATE 

 

 
 

6-1  

6. ALTERNATIVES ANALYSIS FOR NUTRIENT REMOVAL 

6.1 PROJECT BACKGROUND 

The City of St. Charles’ Main Wastewater Treatment Facility (MWWTF) discharges to the Fox 

River. According to the Illinois EPA Clean Water Act Section 303(d) List, the Fox River does 

not meet water quality standards for its intended use in the majority of the segments, including 

the segments immediately downstream of the St. Charles MWWTF. The impairment on the river 

for aquatic life is based on a low dissolved oxygen concentration. This low dissolved oxygen 

content is due to algal growth and exacerbated by the presence of pools upstream of the low head 

dams along the river. 

In 2001, the Illinois EPA was contemplating performing a Total Maximum Daily Load (TMDL) 

study on the Fox River in an attempt to address the impairment.  At that time, there was 

insufficient data available to support a TMDL and therefore would simply be a modeling 

exercise which would not reflect actual environmental conditions. Many of the communities 

along the Fox River (including St. Charles) joined forces with other stakeholders, including 

Friends of the Fox and Sierra Club, to form the Fox River Study Group (FRSG). The FRSG 

determined that it was in the best interest of all the stakeholders if a comprehensive solution was 

developed and that solution was based on comprehensive river-monitoring data and modeling. 

The FRSG, in concert with the POTWs along the river, have monitored the river for numerous 

constituents including phosphorus, nitrogen, fecal coliform and chlorophyll a. This water quality 

data provided the basis for development of QUAL2K and HSPF models.  

In 2004, the Illinois EPA implemented statewide nutrient removal criteria for wastewater 

treatment facilities that were proposing expansion of their hydraulic capacity.  Two nutrients of 